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Client Guangzhou Markyn Battery Co.,Ltd.

FHEE [N DO B R 6 5 G i Tk FE2/8502 Block 2, Hai jing
Add. of Client Road 06,Markyns Industrial Zone Xinzao Town,Panyu District,Guangzhou City,P.R.C.

R B BB T 0
Description Li-ion Rechargeable Battery
RS Mg L.LIR2450
Model/Type
wE TN 2240 W it A PR )
Manufacturer Guangzhou Markyn Battery Co., Ltd.
HI RS 1#~35# PDEgEe
Serial No. Equipment No.
EW A 20134 07 B 09 H
Date of Receipt Y M D
i TR R T
Conclusion Shown in the results of test report
2 B H8 20134 o7 B 10 A
Date of Test Y M D
it A

Approved Signatory W%

U5
lnspected by Z Stamp
. _AH
Tested by ALY\

Abit: o M AR R #7305 ISR : 510405

HLi: (8620086594172 f£3L: (8620)86590743 HkHiik: (8620)26296063 E-mail: scm@scm. com. cn

Add: No.30, Songbaidong Street, Guangyuanzhong Road, Guangzhou, P, R. China

Post Code: 510405 Tel: (8620)86594172 Fax: (8620)86590743 Complaint Tel: (8620)26296063

UESFLOY A if): www.scm.com.cn: www.mtpsp.com Certificate Authenticityldentify: www.scm.com.cn; www.mtpsp.com
7130709026 1
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L ARLRERRRBERERGLHEERYKEINERETHRICENN, +HRIBIGIES L.

(B &t (2012) 010435, ([ 3%t (2012) 010328, A$OHFERERIEETSI1S0/IEC 17025644
X, ALPESHITEERINTERS (CNAS) AT, IAFERSH: CNAS LO730.
This laboratory is the National Legal Metrological Verification Institution in southern China set up by the General
Administration of Quality Supervision, Inspection and Quarantine of the People's Republic of China (AQSIQ) under
authorization certificates No.(2012)01043 & (2012)01032. This laboratory’s quality management system is in accordance
with ISO/IEC 17025 Standard and accredited by China National Accreditation Service for Conformity Assessment under
Laboratory Accreditation Certification No. CNAS L0730.

2. FARLHTHRMMIB AT MR ZESR R RS ERSAH (S) .
All data issued by this laboratory are traceable to national primary standards and International System of Units (SI).
3. ARG A AR KR -

Reference documents for the test:

ST/SG/AC. 10/11/REV. 5/Amend. 1-2011 X FfERBWE MRS RBFFETN B=85 38 354
Recommendations on the transport of dangerous goods / Manual of tests and criteria / Part
II1, Subsection 38. 3

4. FRAENFEA M EE I RIFES A

Major standards of measurement used in the test:

WERZR/AES w”e WEB S /A8 IE £k

Name of Equipment Serial No. Certificate No. Metrological

/Model /Due Date Characteristic

Mt 6 1081001 SSD201302242 DUESE : U =5. 0% (k=2)
Shock Testing Machine /2014-05-13 Acceleration: U =5. 0%,
/SKT25 ( k=2)

RS TR o ) 08110652 RZD201209303 U=0.3 C(k=2)

High and Low /2013-11-25

Temperatures Shock

Tester

/TSG2055W

BrEHE MY45010505 DBS201310587 DCV: # (0. 0035%rdg+0. 0005%f
Digital Multimeter /2014-02-19 s) ;DCA: = (0. 05%rdg+0. 005%f
/34401A s)

5. M . FRIBRAY:
Place and environmental conditions of the test:
Mo AREBSCE e (20£5) C #EAXEE (40~70) %
Place % (Electrics-magnetics Lab) Temperature R.H.

e L AHERIME R RS2 mnH 4 %,
2. KLY ASHIHHE, AP 8005 hdi & .
Note:1. The results relate only to the items tested.
2. This report shall not be reproduced except in full, without the written approval of our laboratory.
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I Basic information JEA(5 &
TR Li-ion Rechargeable Type
#";H i Battery » _é’;’ﬂ " LIR2450
P 7] 75 FL R
Nominal voltage 3.6V Rated capacity 120mAh
AR L ' BUE AR 0.432Wh
Limited charge voltage 42V Trade mark
Wi 51 78 e, PR ' i A
Shape Button Size (DxH)
BEG AT D R ~HDxH) R Oy
Altitude simulation, Thermal test, Vibration, Shock, External short circuit,
Test item Impact/Crush, Forced discharge
AT H

AL, Ak, R, Wlbkehds, SN, EYrhdBE, 8
il

Test conclusion

I 4518

Li-ion Rechargeable Battery with the type LIR2450, which was
submitted by Guangzhou Markyn Battery Co., Ltd., has been tested
according to the Section 38.3 of Fifth Revised Edition Amendment 1 of
the Recommendations on the Transport of Dangerous Goods, Manual of
Test and Criteria (ST/SG/AC.10/11/Rev.5/Amend.1 Section 38.3).

EH T PN 2 FEL Tt A PR A1 E AR (9 7Y 5 LIR2450 (48 B 77 78
R R ORT R RS RRAGETM) B 5
EATHRIETE 1 55 38.3 #¥ (ST/SG/AC.10/11/Rev.5 Section
38.3/Amend.1) FATIIK.

Test result: Pass

WAZIR: G

Remark

i

|
CNAS L0730
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II Photos of the Sample Ff [
Cell HLh
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[II Abstract of test result i 45 54 2
Test contents
WK H %
NO. Test item Test reference Conclusion | Remark
P59 | RETE TR5S A iR R/VE
: UN Manual of Tests and Criteria,
. sﬁzltllm (ii:n pal‘“l I_Il, sul?is.\tarftion 38.3.4.1 Pass S
e UN RGP HETF, 283 R
W, 38.3.4.1 #4r.
UN Manual of Tests and Criteria,
2 Thermal test part [Il, subsection 38.3.4.2 Pass s
A UN G FIprEFAr, 5653 % =
T, 38.3.4.2 #4r.
UN Manual of Tests and Criteria,
3 Vibration part III, subsection 38.3.4.3 Pass =k
P& z)) UN RIGAPRHETF M, 83 & =
W, 38.3.43%%.
UN Manual of Tests and Criteria,
4 Shock part [II, subsection 38.3.4.4 Pass F
Pldrpdi | UN RICFBRAET N, 583 % =
1, 38.3.4.4 %5y,
Exteshal UN Manual of Tes?s and Criteria,
5 ottt pat:t [, sutisecftlon 38.34.5 Pass Mo
s | ON ﬁ%#ﬂw&%iﬂ, 3 &
W, 38.3.4.5 #4r.
BpAcHCHl UN Manual of Tesfs and Criteria,
6 R, part III, sul?gf:(?tlon 38.3.4.6 . Pass T
K UN R HET i, 253 & &
1, 38.3.4.6 ¥4t
Tt UN Manual of Tesfs and Criteria,
7 dischares pal:t I, sulzse(?tron 38.3._4.8 Pass S
. UN ﬁ%ﬂ*ﬂh“&?ﬂﬁ» B3 =)
i, 38.3.4.8 #B4r.
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Procedure 4 H
Test 1 to test 5 must be conducted in sequence on the same cell or battery. Test 6 and test 7 shall be conducted
using not otherwise tested cells or batteries.
oA ZFUF A 5 ) HLES s L b I REAT IR 8 1 BRI 5. R0 6 RIS 7 110 4T3 BT A T e
b8
Cells of 1°~10" are full charged after one cycle;
LS 17~ 1000 — B R R 2,
Cells of 11%~15" are 50% charged after one cycle;
115"l — KIEER G 50%78 HIRAS,;
Cells of 16°~25" are full discharged after one cycle;
Bt 16"~25" 0 — U AR FR sE A R A
Cells of 26"~35" are full discharged after fifty cycles.
W 26"~35" ) FiA- WA IR 56 TR A

1 Altitude simulation 75 B A H)
1) Requirement 32K
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
LIS IR R LUK A RO AR SR, LUK, IF HAT ARG A b R it
HIFF B B FRAME T FR AT R 109 90%. 3R e S ot FE 77 ARSI P T 5 4T by R 45 1 et e
2) Test procedure 4% 4
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20+5) C.
VG ) WS B H it BAE 11.6kPa s BE /D I9SUR FAEIE D 6 /ANBE, IR RERSI4E(2045) 'C.
3) Datashowed intable | %4 W% 1

Tablel %1
The state Pre-test After test Voltage after test /
of cells | NO. v LA MEaios Yt pre-fes_t Status
Wik | e Mas_s Voltage Mass Voltage | JiiARk | WREC)E i FRARE Lhin
& JhE R ik HLIR (%) i R
(g) V) (2 V) (%)
Full 5 6.064 4.19 6.062 4.18 0.03 99.8 Pass &%
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charged | 2* 6.004 4.19 6.002 4.18 0.03 99.8 Pass 1%
after-one {4 6.075 4.19 6.073 4.18 0.03 99.8 Pass %
ffd;( - 4 6.091 4.18 6.090 4.18 0.02 100.0 Pass £ 4%
wEwl 5 5.995 4.19 5.993 4.18 0.03 99.8 Pass &%
R A 6" 6.012 4.19 6.011 4.18 0.02 99.8 Pass £1%
7 6.097 4.18 6.096 4.18 0.02 100.0 Pass &%
8" 5.988 4.18 5.986 4.18 0.03 100.0 Pass £ #%
9 5.970 4.19 5.968 4.18 0.03 99.8 Pass 5%
10" | 6.040 4.19 6.038 4.18 0.03 99.8 Pass &

2 Thermal test #phid;

D)

2)

3)

Requirement  %£3K

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states,

SR AR BEsR: Bt FF O b, . LUK, IF AR A st el it
YT L R AMER T LR MR Tt P K9 90%. 3R 43 X o S 77 TR AN ) T 5 A0 B PR 745 0 sl s
Test procedure 14 i 4

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (72+2) C,
followed by storage for at least six hours at a test temperature equal to (-40+2) ‘C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total
cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient

temperature (20+5) ‘C. For large cells and batteries the duration of exposure to the test temperature extremes
should be at least 12 hours.

IR ) LIS L AR A (7242) CRARAE FEADIE 6 /ANBE, RIS AEIRE M (-40£2) CIIZMEF
E/DTHCE 6 /N o R R PRAEAR Ik O8I R A1 b 30 4heh. MR EHEAT 10 %, RS HTE
R A RS R L It R FRAEIRL I 0 (2045) “C R AR 24 AN . TR A, AR I Rk
BHFEN A 12 /ANa .

Data showed in table 2 #{#% W% 2
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Table2 #*2
The state Pre-test After test Voltage after test /
T RS A A 5 Ma_ss loss | Voltage pre-test il
it e Mas:s Voltage Mas; Voltage | JiHE4RA | W5 EAL Gip
b kit Wi FE Tk Wi (%) i 1
() (V) (8 V) (%)

g 6.062 4.18 6.058 4.14 0.07 99.0 Pass 2%

2 6.002 4.18 5.998 4.14 0.07 99.0 Pass &%
Full 3" 6.073 4.18 6.068 4.14 0.08 99.0 Pass &%
charged | 4* 6.090 4.18 6.085 4.15 0.08 99.3 Pass & 4%
aRervone [IEAF I8 s og 4.18 5.988 4.14 0.08 99.0 Pass &%
c_ycgt s 6" 6.011 4.18 6.006 4.15 0.08 99.3 Pass &
wEwl 7 6.096 4.18 6.092 4.14 0.07 99.0 Pass 4%
AR g’ 5.986 4.18 5.981 4.14 0.08 99.0 Pass &%

9" 5.968 4.18 5.964 4.14 0.07 99.0 Pass &%

10" 6.038 4.18 6.034 4.14 0.07 99.0 Pass &%

3 Vibration #&z)

1)

2)

Requirement I3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the open circuit voltage of each test cell or battery after testing
in its third perpendicular mounting position is not less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

MU T S0 AL LA R . STt RO, A, . DR K, I HEA AR dus st
9 FF 6 TR AN T HARBO A R A9 90%.0 TR o K ol FR 7 THT AN ) T 5 A T R bR 25 1 e A bt
Test procedure 4G id

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transit the vibration. The vibration shall be a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration must be perpendicular to the terminal face.
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The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12kg
(cells and small batteries), and for batteries with a gross mass of more than 12kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained until the
frequency is increased to 200 Hz.

For large batteries: from 7 Hz a peak acceleration of 1 g, is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 g, occurs (approximately 25 Hz). A peak acceleration of 2 g, is then maintained until the
frequency is increased to 200 Hz.

HUE B [ R ARSI AR A & Ly JF BB Hdh, CURIET 2 A0 IREN 1% . TRk —ANIER
Bes £ 15 28RN SE RO B A THZ 3 200Hz RIS THZ (93 IXAMEER N 46 b i =428
(B IEATA BT 12 2K CEBFTE] Dy 3 /B Do AGANT7 ) R 200 1 38 ) 2 3 T

XTI, FEN T 12kg A9 tak s (RN i) L5 KT 12kg AKX Wit A BT
Al

AT SN A\ THz S AR (ST 1g, FF4E3) 18Hz. IRIF4ERFFE 0.8mm (3L 1.6mm) il
ARSI LB A S 8g, (RZ9K SOHZ). HRJT 413 LA (B hnid i ) 8g, b FH4%4:3] 200Hz.
X TR M THz 2 AN 1g, F74E 3] 18Hz. HRIGHERF(E 0.8mm (HIL 1.6mm) FSRY
INFE B EINERE N 2g, CRLIM 25Hz). SR JG AR AR N o 2g, L FHE4E%] 200Hz.

3) Datashowed intable 3 %4 W% 3
Table3 %3
Pre-test After test Voltage after test /
The state i JLL X
of cell NO XA i A Mass loss Voltage pre-test Sl
cells I, = e =
AR | Mass Voltage Mass Voltage | JEEHIA | 3565 H R AR A
% o R it i IR (%) AT L i
(g) V) () (V) (%)
Full i 6.058 4.14 6.057 4.13 0.02 99.8 Pass & 1%
charged | ¢ | 5998 4.14 5.997 4.14 0.02 100.0 Pass 2 4%
after one m
e 3 6.068 4.14 6.067 4.13 0.02 99.8 Pass & 4%
— W 4" 6.085 4.15 6.084 4.14 0.02 99.8 Pass £ 4%
7wl s 5.988 4.14 5.987 4.13 0.02 99.8 Pass £ 1%
WRE [ ¢ | 6.006 4.15 6.005 4.14 0.02 99.8 Pass &%
T 6.092 4.14 6.091 4.13 0.02 99.8 Pass £r1&
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g 5.981 4.14 5.980 4.14 0.02 100.0 Pass £ %
9 5.964 4.14 5.963 4.13 0.02 99.8 Pass £ &
10" | 6.034 4.14 6.032 4.13 0.03 99.8 Pass #%

4 Shock Bl rh

1) Requirement £k
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and
no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
RS BRI E R LN BER: B, O k. R, DRRK, I HESA R b
O FF B PR ANES T HO IR i IR 90%.  BESR 47 36 i R 77 T A9 A ) T 5 A e R A 1 it ol
it

2) Test procedure RUGILFE
Test cells and batteries shall be secured to the testing machine by means of rigid mount which will support
all mounting surfaces of each test battery. Each cell or battery shall be subjected to a half-sine shock of peak
acceleration of 150 g, and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks.
However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50g,
and pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
TR LT L Tt 4 2 A SRR A A% s R R e R S — R Y B T T o 45— el e e it
REREATIRAE NI BE 150, UK IPRFSE 6 DI L ik rhiti . 45— v A5 sk oyt S AE 1E 77 14T 3
Kepide, AERTTFZEAT 3 Yorbits, B ASEG i SR 3 AN IEA A BT 18 Yhiti.
AT X T K e . Dy W (R S SO, Rk b RF4 11 BERD A0 ISR e il o 45— va S ol i R4 I
HOTT REAT 3 Gty 4ERT7 REAT 3 Ykobts, WHHLSak i B AL 3 AN IEZ AL b AT 18 bt

3) Datashowed in table 4 %3 W.% 4
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Table 4
The state Pre-test After test Voltage after test /
of celis | NO: 48 /I RS 5 Mass loss Voltage pre-test S
wak | e Mass Voltage Ma?fs Voltage | FiEHA | WRIHHEARK Lhip
s JH A W JF HiFR (%) iy L
(g) V) (g (V) (%)
1 6.057 4.13 6.056 4.12 0.02 99.8 Pass £ri%
2 5.997 4.14 5.995 4.12 0.03 99.5 Pass &%
Full 3 6.067 4.13 6.066 4.12 0.02 99.8 Pass £54%
charged | 4* 6.084 4.14 6.082 4.12 0.03 99.5 Pass 24
afiscione |3 1 siony 4.13 5.986 4.12 0.02 99.8 Pass &
?{_c;, p 6" 6.005 4.14 6.003 4.12 0.03 99.5 Pass &%
wEwl 7 6.091 4.13 6.090 4.12 0.02 99.8 Pass &%
HERA g4 5.980 4.14 5.979 4.12 0.02 99.5 Pass 1%
9 5.963 4.13 5.962 4.11 0.02 99.5 Pass &%
10" | 6.032 4.13 6.031 4.12 0.02 99.8 Pass £ 1%

5 External short circuit 4% &

1

2)

3)

Requirement %3k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

HUES B HL R AL A SR s 2RI R R LURRIG IR 6 AN A AR K. A, TCR. R A
AT 170°C.

Test procedure  1R4& 3 F4

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches
(55+2) 'C and then the cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at  (55+2) ‘C. This short circuit condition is continued for at least one hour
after the cell or battery external case temperature has returned (55+2) C.

S L 8 — AR RFAE (5542) ‘CHOZE SR REAT W0« R SR s b T4 %, 40 P B e BEL AR
I 0.1 ohme R A () 28 20 Jhy WSl e i 2R THIR (7] 53 81(5542) "CJR 1 /B A 45 e,

Data showed in table 5 %3i% W. 4% 5
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Table5 #35
The state of cells NO. External Peak temperature ('C) Status
HIERA 5 AR (C) it
I 109.5 Pass 4%
2 109.1 Pass £ f§
< 102.6 Pass £ %
Full charged after one 4 L Pass £
cycle 5 102.3 Pass & f%
— U 1 5 il R 6" 89.0 Pass &%
S o 102.4 Pass 7%
8" 98.5 Pass &
9 111.8 Pass &%
10 98.6 Pass Fri%

6 Impact/Crush  EWppsli/Hf &

1

2)

Requirement %k

Cells and component cells meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly and no fire during the test and within six hours after the test.

HLS A PRS2 LA P ER: ARSI R BRI f5 6 AN AR . R4, TR R AR
170C.

Test procedure-Impact (applicable to cylindrical cells greater than 20 mm in diameter) RX¥id i — T4
thife GEH T HEAAT 20mm M EE:EEE)

The test sample cell or component cell is to be placed on a flat surface. A (15.8 £0.1) mm diameter, at least 6
cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be
placed across the centre of the sample. A (9.1 + 0.1) kg mass is to be dropped from a height of (61 £ 2.5) em
at the intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding
track of channel with minimal drag on the falling mass. The vertical track of channel used to guide the
falling mass shall be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the (15.8 £ 0.1) mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

TR LTS R A A B — A PR . — MR A2 4(15.8 £0.1) mm ) KT 6cm BEHG 4G T

£ W
CNAS L0730



X
( e ESREElaR s 2
SCM- e E R M\—/;

SOUTH CHINA NATIONAL CENTER OF METROLOGY ‘//7;;\“\\:\ —
GUANGDONG INSTITUTE OF METROLOGY Yl CNAS L0730
20110029382 .
A)
o g R
RESULTS OF TEST
EB4i5:  DCH201304662 BFUGERMT: 020134662 I3 W, F 15 W
Certification No. Record No. Page of

KB R AR it e KA A B R BRTRE R S T, — 3R (9.1 £0.1) kg FOEEM (61£2.5cm) B5kb
KT ) ML RO B S o TR Bl — AN PR A o o T L 081N T T
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AT . AEHOIE H 282 — Uit

3)  Test procedure-Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than
20mm in diameter) AIRE — K GER T2, R, QUENHISA BRI 20mm 1 BB
i)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

(a) The applied force reaches (13+0.78) kN:
(b) The voltage of the cell drops by at least 100mV; or
(¢) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the cell is
deformed by at least 50%of its original thickness, the pressure shall be released.
A prismatic of pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall
be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells of component cells that have not previously been
subjected to other tests.
B — RIS R A B DA T RIEAT AR TR o TR LA O S P HEAT, 40254 e 3
1.5em/s, HEAFFLEITEHEMILLF =g —:

(a)  JlEANAY IR 3 (13+0.78) kN;

(b) HISHIHRAR FREZEAD 100 mV; 5

()  HIISHLJRKALTE 50%LA L.
22 TGRS A5 56 1) — TRUME F 204 S SN A R T M PR, RS v A 5 0 3 11

[e] i FES o
B e IS A AT FUEAT — R R ARIR AR R S R TREE 6 AN/ o A KB FH A et A7
At R ) H 5 R B S

4) Data showed in table 6 %3 W% 6
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Table6 # 6
The state of cells NO. External Peak temperature ('C) Status
HER A T A 1] J5¢ PR L gLt
11" 33.6 Pass &%
50%
; Cha’ge‘lj 2 12" 32.7 Pass 214
one cycie m
13 33.2 Pass &
— KARFR I S0%35 . S
koA 14 309 Pass &%
15 34.5 Pass 4%

7 Forced discharge 58 il il e

1) Requirement R
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test
and within seven days after the test.
— XA T S VR L FER: SRR R RN TR, K.

2) Test procedure X6 R
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in ampere).
GRS NAEFSERE F S —& 12V B R TR mon, kB R BT RG 2% T
I FRAE 55 K 75 e WL AT
S b AN S K/ VL EL 7 80 8 K L 40 3800 5 /N T ok o A e S R e D) B0 )
AT R A E 2 BB LSS IO TR B N (R A

3) Datashowed intable 7 %5 W% 7

Table 7

The state of cells NO. Status

HEAR A N5 45t
Fully discharged after 16" Pass 4%
one cycle 17 Pass &%
i T ras 11

HUR A

19* Pass £ #&
20" Pass £ f%
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2 Pass 1%
gk Pass &%
23" Pass £ H%
24" Pass £ &
25" Pass &%
26" Pass {1 H&
27" Pass 7%
28" Pass &
Fully discharged after 29" Pass £
fifty cycles 30" Pass 4%
50 I R SE 2T 31" Pass &%
AR 32" Pass %
33" Pass &%
34" Pass 4%
35" Pass £




